

Cutaneous Melanoma Treatment Regimens

Clinical Trials: The NCCN recommends cancer patient participation in clinical trials as the gold standard for treatment.

Cancer therapy selection, dosing, administration, and the management of related adverse events can be a complex process that should be handled by an experienced healthcare team. Clinicians must choose and verify treatment options based on the individual patient; drug dose modifications and supportive care interventions should be administered accordingly. The cancer treatment regimens below may include both U.S. Food and Drug Administration-approved and unapproved indications/regimens. These regimens are only provided to supplement the latest treatment strategies.

These Guidelines are a work in progress that may be refined as often as new significant data becomes available. The National Comprehensive Cancer Network Guidelines® are a consensus statement of its authors regarding their views of currently accepted approaches to treatment. Any clinician seeking to apply or consult any NCCN Guidelines® is expected to use independent medical judgment in the context of individual clinical circumstances to determine any patient's care or treatment. The NCCN makes no warranties of any kind whatsoever regarding their content, use, or application and disclaims any responsibility for their application or use in any way.

Note: All recommendations are category 2A unless otherwise indicated.

► Stage IIIA (SLN-positive) or Stage IIIB/C/D (SLN-positive)^{1,a}

REGIMEN	DOSING
Adjuvant Therapy	
Preferred Regimens	
Dabrafenib/Trametinib (for patients with disease characterized by <i>BRAF</i> V600-activating mutation) (Category 1 for AJCC 7th edition stage IIIA with SLN metastasis >1 mm or stage IIIB/C disease) ^{2-6,a-c}	Days 1-28: Dabrafenib 150mg orally twice daily Days 1-28: Trametinib 2mg orally once daily. Repeat cycle every 4 weeks for 12 cycles.
Nivolumab (Category 1 for AJCC 7th edition stage IIIB/C disease) ^{7-11,a,d,e}	Day 1: Nivolumab 240mg IV over 30 minutes. Repeat cycle every 2 weeks for 1 year. OR Day 1: Nivolumab 480mg IV over 30 minutes. Repeat cycle every 4 weeks for 1 year.
Pembrolizumab (Category 1 for AJCC 7th edition stage IIIA with SLN metastasis >1 mm or stage IIIB/C disease) ^{12-15,a,e,f}	Day 1: Pembrolizumab 200mg IV over 30 minutes. Repeat cycle every 3 weeks for 1 year. OR Day 1: Pembrolizumab 400mg IV over 30 minutes. Repeat cycle every 6 weeks for 1 year.

► Stage IIIA (Clinically Positive Nodes)¹

Adjuvant Therapy	
Preferred Regimens	
Dabrafenib/Trametinib (for patients with disease characterized by <i>BRAF</i> V600-activating mutation) (Category 1) ^{2-6,b,c}	Days 1-28: Dabrafenib 150mg orally twice daily Days 1-28: Trametinib 2mg orally once daily. Repeat cycle every 4 weeks for 12 cycles.
Nivolumab (Category 1) ^{7-11,d,e}	Day 1: Nivolumab 240mg IV over 30 minutes. Repeat cycle every 2 weeks for 1 year. OR Day 1: Nivolumab 480mg IV over 30 minutes. Repeat cycle every 4 weeks for 1 year.
Pembrolizumab (Category 1) ^{12-15,e,f}	Day 1: Pembrolizumab 200mg IV over 30 minutes. Repeat cycle every 3 weeks for 1 year. OR Day 1: Pembrolizumab 400mg IV over 30 minutes. Repeat cycle every 6 weeks for 1 year.

continued

Cutaneous Melanoma Treatment Regimens

► Stage III (Clinical Satellite in-Transit)¹

REGIMEN	DOSING
Limited Resectable Disease	
Initial Treatment	
Intralesional Talimogene Laherparepvec ^{16,18,a}	<p>Day 1: Talimogene laherparepvec up to 4 mL at a concentration of 10⁶ (1 million) plaque-forming units (PFU) per mL, administered in multiple injections intralesional starting with the largest lesions. Prioritize injection of remaining lesion(s) based on lesion size until maximum injection volume is reached or until all injectable lesion(s) have been treated.</p> <p>Administer for one 3-week cycle, followed by:</p> <p>Day 1: Talimogene laherparepvec up to 4 mL at a concentration of 10⁸ (100 million) PFU/mL, administered in multiple injections intralesional starting with any new lesions that have developed since previous treatment. Prioritize injection of remaining lesion(s) based on lesion size until maximum injection volume is reached or until all injectable lesion(s) have been treated.</p> <p>Repeat cycle every 2 weeks.</p>

Systemic Therapy; see Systemic Therapy (See adjuvant therapy)

Adjuvant Therapy if NED Following Local Therapy^a	
Preferred Regimens	
Dabrafenib/Trametinib (for patients with disease characterized by <i>BRAF</i> V600-activating mutation) ^{2,6,b,c}	<p>Days 1-28: Dabrafenib 150mg orally twice daily</p> <p>Days 1-28: Trametinib 2mg orally once daily.</p> <p>Repeat cycle every 4 weeks for 12 cycles.</p>
Nivolumab (Category 1) ^{7,11,d,e}	<p>Day 1: Nivolumab 240mg IV over 30 minutes.</p> <p>Repeat cycle every 2 weeks for 1 year.</p> <p>OR</p> <p>Day 1: Nivolumab 480mg IV over 30 minutes.</p> <p>Repeat cycle every 4 weeks for 1 year.</p>
Pembrolizumab ^{12,15,e,f}	<p>Day 1: Pembrolizumab 200mg IV over 30 minutes.</p> <p>Repeat cycle every 3 weeks for 1 year.</p> <p>OR</p> <p>Day 1: Pembrolizumab 400mg IV over 30 minutes.</p> <p>Repeat cycle every 6 weeks for 1 year.</p>

Unresectable Disease	
Initial Treatment	
Preferred Regimens	

Systemic Therapy; see Systemic Therapy for Metastatic or Unresectable Disease

Local Therapy Options	
Intralesional Aldesleukin (Interleukin-2) (Category 2B) ^{19,21}	<p>Aldesleukin (interleukin-2)</p> <p>0.6 – 6 million units intralesional three times a week.</p> <p>Repeat weekly.</p>
Intralesional Talimogene Laherparepvec (Category 1) ^{16,18,a}	<p>Day 1: Talimogene laherparepvec up to 4 mL at a concentration of 10⁶ (1 million) PFU per mL, administered in multiple injections intralesional starting with the largest lesions. Prioritize injection of remaining lesion(s) based on lesion size until maximum injection volume is reached or until all injectable lesion(s) have been treated.</p> <p>Administer for one 3-week cycle, followed by:</p> <p>Day 1: Talimogene laherparepvec up to 4 mL at a concentration of 10⁸ (100 million) PFU/mL, administered in multiple injections intralesional starting with any new lesions that have developed since previous treatment. Prioritize injection of remaining lesion(s) based on lesion size until maximum injection volume is reached or until all injectable lesion(s) have been treated.</p> <p>Repeat cycle every 2 weeks.</p>
Topical Imiquimod (for superficial dermal lesions) (Category 2B) ^{22,24}	<p>Days 1-28: Imiquimod 5% cream topical to lesions twice daily.</p> <p>Repeat cycle every 4 weeks.</p>

continued

Cutaneous Melanoma Treatment Regimens

► Stage III (Clinical Satellite in-Transit)¹ (continued)

REGIMEN	DOSING
Unresectable Disease (continued)	
Adjuvant Therapy if NED Following Local Therapy^a	
Dabrafenib/Trametinib (for patients with disease characterized by BRAFV600-activating mutation) (Category 2B) ^{2-6,b,c}	Days 1-28: Dabrafenib 150mg orally twice daily Days 1-28: Trametinib 2mg orally once daily. Repeat cycle every 4 weeks for 12 cycles.
Nivolumab (Category 2B) ^{7,11,d,e}	Day 1: Nivolumab 240mg IV over 30 minutes. Repeat cycle every 2 weeks for 1 year. OR Day 1: Nivolumab 480mg IV over 30 minutes. Repeat cycle every 4 weeks for 1 year.
Pembrolizumab (Category 2B) ^{12-15,e,f}	Day 1: Pembrolizumab 200mg IV over 30 minutes. Repeat cycle every 3 weeks for 1 year. OR Day 1: Pembrolizumab 400mg IV over 30 minutes. Repeat cycle every 6 weeks for 1 year.

► Stage IV Metastatic Disease¹

Oligometastatic Disease	
Adjuvant Therapy if NED Following Initial Treatment^a	
Preferred Regimens	
Nivolumab (Category 1) ^{7,11,d,e}	Day 1: Nivolumab 240mg IV over 30 minutes. Repeat cycle every 2 weeks for 1 year. OR Day 1: Nivolumab 480mg IV over 30 minutes. Repeat cycle every 4 weeks for 1 year.
Pembrolizumab ^{12-15,e,f}	Day 1: Pembrolizumab 200mg IV over 30 minutes. Repeat cycle every 3 weeks for 1 year. OR Day 1: Pembrolizumab 400mg IV over 30 minutes. Repeat cycle every 6 weeks for 1 year.
Other Recommended Regimens	
Dabrafenib/Trametinib (for patients with disease characterized by BRAFV600-activating mutation) (Category 2B) ^{2-6,b,c}	Days 1-28: Dabrafenib 150mg orally twice daily Days 1-28: Trametinib 2mg orally once daily. Repeat cycle every 4 weeks for 12 cycles.
Encorafenib/Binimetinib (for patients with disease characterized by BRAFV600-activating mutation) (Category 2B) ^{25-27,b,c}	Days 1-28: Encorafenib 450mg orally once daily Days 1-28: Binimetinib 45mg orally every 12 hours. Repeat cycle every 4 weeks.
Nivolumab + Ipilimumab followed by Nivolumab (Category 2B) ^{7,9,28-31,d,g}	Day 1: Nivolumab 1mg/kg IV over 30 minutes, followed by: Day 1: Ipilimumab 3mg/kg IV over 90 minutes. Repeat every 3 weeks for 4 cycles, followed by: Day 1: Nivolumab 240mg IV over 30 minutes. Repeat cycle every 2 weeks. OR Day 1: Nivolumab 1mg/kg IV over 30 minutes, followed by: Day 1: Ipilimumab 3mg/kg IV over 90 minutes. Repeat every 3 weeks for 4 cycles, followed by: Day 1: Nivolumab 480mg IV over 30 minutes. Repeat cycle every 4 weeks.
Vemurafenib/Cobimetinib (for patients with disease characterized by BRAFV600-activating mutation) (Category 2B) ^{32-35,b,c}	Days 1-28: Vemurafenib 960mg orally twice daily Days 1-21: Cobimetinib 60mg orally once daily. Repeat cycle every 4 weeks.

continued

Cutaneous Melanoma Treatment Regimens

► Stage IV Metastatic Disease¹ (continued)

REGIMEN	DOSING
Oligometastatic Disease (continued)	
Useful in Certain Circumstances	
Ipilimumab (if prior exposure to anti-PD-1 therapy) ^{28,36-39,a,g}	Day 1: Ipilimumab 3mg/kg IV over 90 minutes. Repeat cycle every 3 weeks for 4 cycles.
Widely Disseminated Disease	
Preferred Regimens	
Systemic Therapy; see Systemic Therapy for Metastatic or Unresectable Disease	
Useful in Certain Circumstances: Extracranial Lesions	
Intralesional Talmogene Laherparepvec ^{16-18,a}	Day 1: Talmogene laherparepvec up to 4 mL at a concentration of 10 ⁶ (1 million) PFU per mL, administered in multiple injections intralesional starting with the largest lesions. Prioritize injection of remaining lesion(s) based on lesion size until maximum injection volume is reached or until all injectable lesion(s) have been treated. Administer for one 3-week cycle, followed by: Day 1: Talmogene laherparepvec up to 4 mL at a concentration of 10 ⁸ (100 million) PFU/mL, administered in multiple injections intralesional starting with any new lesions that have developed since previous treatment. Prioritize injection of remaining lesion(s) based on lesion size until maximum injection volume is reached or until all injectable lesion(s) have been treated. Repeat cycle every 2 weeks.

► Recurrent Disease¹

Local Satellite in-Transit Recurrence	
Initial Treatment for Limited Resectable Disease	
Intralesional Talmogene Laherparepvec ^{16-18,a}	Day 1: Talmogene laherparepvec up to 4 mL at a concentration of 10 ⁶ (1 million) PFU per mL, administered in multiple injections intralesional starting with the largest lesions. Prioritize injection of remaining lesion(s) based on lesion size until maximum injection volume is reached or until all injectable lesion(s) have been treated. Administer one 3-week cycle, followed by: Day 1: Talmogene laherparepvec up to 4 mL at a concentration of 10 ⁸ (100 million) PFU/mL, administered in multiple injections intralesional starting with any new lesions that have developed since previous treatment. Prioritize injection of remaining lesion(s) based on lesion size until maximum injection volume is reached or until all injectable lesion(s) have been treated. Repeat cycle every 2 weeks.

Systemic Therapy; see Systemic Therapy (See adjuvant therapy options)

Adjuvant Therapy if NED Following Initial Treatment^a	
Preferred Regimens	
Dabrafenib/Trametinib (for patients with disease characterized by BRAFV600-activating mutation) ^{2-6,b,c}	Days 1-28: Dabrafenib 150mg orally twice daily Days 1-28: Trametinib 2mg orally once daily. Repeat cycle every 4 weeks for 12 cycles.
Nivolumab ^{7-11,d,e}	Day 1: Nivolumab 240mg IV over 30 minutes. Repeat cycle every 2 weeks for 1 year. OR Day 1: Nivolumab 480mg IV over 30 minutes. Repeat cycle every 4 weeks for 1 year.
Pembrolizumab ^{12-15,e,f}	Day 1: Pembrolizumab 200mg IV over 30 minutes. Repeat cycle every 3 weeks for 1 year. OR Day 1: Pembrolizumab 400mg IV over 30 minutes. Repeat cycle every 6 weeks for 1 year.
Useful in Certain Circumstances	
Ipilimumab (if prior exposure to anti-PD-1 therapy) ^{28,36-39,a,g}	Day 1: Ipilimumab 3mg/kg IV over 90 minutes. Repeat cycle every 3 weeks for 4 cycles.

continued

Cutaneous Melanoma Treatment Regimens

► Recurrent Disease¹ (continued)

REGIMEN	DOSING
Local Satellite in-Transit Recurrence (continued)	
Initial Treatment for Unresectable Disease	
Preferred Regimens	
Systemic Therapy; see Systemic Therapy for Metastatic or Unresectable Disease	
Local Therapy Options	
Intralesional Talimogene Laherparepvec (Category 1) ^{16-18,a}	Day 1: Talimogene laherparepvec up to 4 mL at a concentration of 10 ⁶ (1 million) PFU per mL, administered in multiple injections intralesional starting with the largest lesions. Prioritize injection of remaining lesion(s) based on lesion size until maximum injection volume is reached or until all injectable lesion(s) have been treated. Administer for one 3-week cycle, followed by: Day 1: Talimogene laherparepvec up to 4 mL at a concentration of 10 ⁸ (100 million) PFU/mL, administered in multiple injections intralesional starting with any new lesions that have developed since previous treatment. Prioritize injection of remaining lesion(s) based on lesion size until maximum injection volume is reached or until all injectable lesion(s) have been treated. Repeat cycle every 2 weeks.
Intralesional Aldesleukin (Interleukin-2) (Category 2B) ¹⁹⁻²¹	Aldesleukin (interleukin-2) 0.6 – 6 million units intralesional three times a week. Repeat weekly.
Topical Imiquimod (for superficial dermal lesions) (Category 2B) ²²⁻²⁴	Days 1-28: Imiquimod 5% cream topical to lesions twice daily. Repeat cycle every 4 weeks.
Adjuvant Therapy if NED Following Local/Regional Therapy^a	
Preferred Regimens	
Dabrafenib/Trametinib (for patients with disease characterized by BRAFV600-activating mutation) (Category 2B) ^{2-6,b,c}	Days 1-28: Dabrafenib 150mg orally twice daily Days 1-28: Trametinib 2mg orally once daily. Repeat cycle every 4 weeks for 12 cycles.
Nivolumab (Category 2B) ^{7,11,d,e}	Day 1: Nivolumab 240mg IV over 30 minutes. Repeat cycle every 2 weeks for 1 year. OR Day 1: Nivolumab 480mg IV over 30 minutes. Repeat cycle every 4 weeks for 1 year.
Pembrolizumab (Category 2B) ^{12-15,e,f}	Day 1: Pembrolizumab 200mg IV over 30 minutes. Repeat cycle every 3 weeks for 1 year. OR Day 1: Pembrolizumab 400mg IV over 30 minutes. Repeat cycle every 6 weeks for 1 year.
Useful in Certain Circumstances	
Ipilimumab (if prior exposure to anti-PD-1 therapy) (Category 2B) ^{28,36-39,a,g}	Day 1: Ipilimumab 3mg/kg IV over 90 minutes. Repeat cycle every 3 weeks for 4 cycles.
Nodal Recurrence	
Adjuvant Therapy if No Previous Lymph Node Dissection	
Preferred Regimens	
Dabrafenib/Trametinib (for patients with disease characterized by BRAFV600-activating mutation) (Category 1) ^{2-6,b,c}	Days 1-28: Dabrafenib 150mg orally twice daily Days 1-28: Trametinib 2mg orally once daily. Repeat cycle every 4 weeks for 12 cycles.
Nivolumab (Category 1) ^{7,11,d,e}	Day 1: Nivolumab 240mg IV over 30 minutes. Repeat cycle every 2 weeks for 1 year. OR Day 1: Nivolumab 480mg IV over 30 minutes. Repeat cycle every 4 weeks for 1 year.

continued

Cutaneous Melanoma Treatment Regimens

► Recurrent Disease¹ (continued)

REGIMEN	DOSING
Nodal Recurrence (continued)	
Adjuvant Therapy if No Previous Lymph Node Dissection (continued)	
Preferred Regimens (continued)	
Dabrafenib/Trametinib (for patients with disease characterized by <i>BRAF</i> V600-activating mutation) (Category 1) ^{2-6,b,c}	Days 1-28: Dabrafenib 150mg orally twice daily Days 1-28: Trametinib 2mg orally once daily. Repeat cycle every 4 weeks for 12 cycles.
Nivolumab (Category 1) ^{7,11,d,e}	Day 1: Nivolumab 240mg IV over 30 minutes. Repeat cycle every 2 weeks for 1 year. OR Day 1: Nivolumab 480mg IV over 30 minutes. Repeat cycle every 4 weeks for 1 year.
Pembrolizumab (Category 1) ^{12,15,e,f}	Day 1: Pembrolizumab 200mg IV over 30 minutes. Repeat cycle every 3 weeks for 1 year. OR Day 1: Pembrolizumab 400mg IV over 30 minutes. Repeat cycle every 6 weeks for 1 year.
Useful in Certain Circumstances	
Ipilimumab (if prior exposure to anti-PD-1 therapy) ^{28,36-39,a,g}	Day 1: Ipilimumab 3mg/kg IV over 90 minutes. Repeat cycle every 3 weeks for 4 cycles.
Adjuvant Therapy for Resectable Nodal Recurrence Following Previous Lymph Node Dissection	
Preferred Regimens	
Dabrafenib/Trametinib (for patients with disease characterized by <i>BRAF</i> V600-activating mutation) (Category 1) ^{2-6,b,c}	Days 1-28: Dabrafenib 150mg orally twice daily Days 1-28: Trametinib 2mg orally once daily. Repeat cycle every 4 weeks for 12 cycles.
Nivolumab (Category 1) ^{7,11,d,e}	Day 1: Nivolumab 240mg IV over 30 minutes. Repeat cycle every 2 weeks for 1 year. OR Day 1: Nivolumab 480mg IV over 30 minutes. Repeat cycle every 4 weeks for 1 year.
Pembrolizumab (Category 1) ^{12,15,e,f}	Day 1: Pembrolizumab 200mg IV over 30 minutes. Repeat cycle every 3 weeks for 1 year. OR Day 1: Pembrolizumab 400mg IV over 30 minutes. Repeat cycle every 6 weeks for 1 year.
Useful in Certain Circumstances	
Ipilimumab (if prior exposure to anti-PD-1 therapy) ^{28,36-39,a,g}	Day 1: Ipilimumab 3mg/kg IV over 90 minutes. Repeat cycle every 3 weeks for 4 cycles.
Adjuvant Therapy for Unresectable Nodal Recurrence Following Previous Lymph Node Dissection	
Preferred Regimens	
Systemic Therapy; see Systemic Therapy for Metastatic or Unresectable Disease	
Useful in Certain Circumstances	
Intralesional Talimogene Laherparepvec ^{16,18,a}	Day 1: Talimogene laherparepvec up to 4 mL at a concentration of 10 ⁶ (1 million) PFU per mL, administered in multiple injections intralesional starting with the largest lesions. Prioritize injection of remaining lesion(s) based on lesion size until maximum injection volume is reached or until all injectable lesion(s) have been treated. Administer for one 3-week cycle, followed by: Day 1: Talimogene laherparepvec up to 4 mL at a concentration of 10 ⁸ (100 million) PFU/mL, administered in multiple injections intralesional starting with any new lesions that have developed since previous treatment. Prioritize injection of remaining lesion(s) based on lesion size until maximum injection volume is reached or until all injectable lesion(s) have been treated. Repeat cycle every 2 weeks.

continued

Cutaneous Melanoma Treatment Regimens

► Systemic Therapy for Metastatic or Unresectable Disease¹

REGIMEN	DOSING
First-Line Therapy	
Preferred Regimens	
Dabrafenib/Trametinib (for patients with disease characterized by <i>BRAF</i> V600-activating mutation) (Category 1) ^{2-6,b,c}	Days 1-28: Dabrafenib 150mg orally twice daily Days 1-28: Trametinib 2mg orally once daily. Repeat cycle every 4 weeks.
Encorafenib/Binimetinib (for patients with disease characterized by <i>BRAF</i> V600-activating mutation) (Category 1) ^{25-27,b,c}	Days 1-28: Encorafenib 450mg orally once daily Days 1-28: Binimetinib 45mg orally every 12 hours. Repeat cycle every 4 weeks.
Nivolumab (Category 1) ^{7-11,d,e}	Day 1: Nivolumab 240mg IV over 30 minutes. Repeat cycle every 2 weeks. OR Day 1: Nivolumab 480mg IV over 30 minutes. Repeat cycle every 4 weeks.
Nivolumab + Ipilimumab followed by Nivolumab (Category 1) ^{7,9,28-31,d,g}	Day 1: Nivolumab 1mg/kg IV over 30 minutes, followed by: Day 1: Ipilimumab 3mg/kg IV over 90 minutes. Repeat every 3 weeks for 4 cycles, followed by: Day 1: Nivolumab 240mg IV over 30 minutes. Repeat cycle every 2 weeks. OR Day 1: Nivolumab 1mg/kg IV over 30 minutes, followed by: Day 1: Ipilimumab 3mg/kg IV over 90 minutes. Repeat every 3 weeks for 4 cycles, followed by: Day 1: Nivolumab 480mg IV over 30 minutes. Repeat cycle every 4 weeks.
Pembrolizumab (Category 1) ^{12-15,e,f}	Day 1: Pembrolizumab 200mg IV over 30 minutes. Repeat cycle every 3 weeks. OR Day 1: Pembrolizumab 400mg IV over 30 minutes. Repeat cycle every 6 weeks.
Vemurafenib/Cobimetinib (for patients with disease characterized by <i>BRAF</i> V600-activating mutation) (Category 1) ^{32-35,b,c}	Days 1-28: Vemurafenib 960mg orally twice daily Days 1-21: Cobimetinib 60mg orally once daily. Repeat cycle every 4 weeks.
Other Recommended Regimens	
Pembrolizumab/Low-dose Ipilimumab (Category 2B) ^{12,28,40,e,g}	Day 1: Pembrolizumab 200mg IV over 30 minutes, followed by: Day 1: Ipilimumab 1mg/kg IV. Repeat cycle every 3 weeks for 4 cycles, followed by: Day 1: Pembrolizumab 200mg IV over 30 minutes. Repeat cycle every 3 weeks for up to 2 years OR Day 1: Pembrolizumab 400mg IV over 30 minutes Repeat cycle every 6 weeks for up to 2 years.
Vemurafenib/Cobimetinib + Atezolizumab (for patients with disease characterized by <i>BRAF</i> V600-activating mutation) ^{32,33,41,42,b,c,h}	Days 1-21: Vemurafenib 960mg orally twice daily, followed by: Days 22-28: Vemurafenib 720mg orally twice daily Days 1-21: Cobimetinib 60mg orally once daily Administer one 4-week cycle, followed by: Days 1-28: Vemurafenib 720mg orally twice daily Days 1-21: Cobimetinib 60mg orally daily Days 1,15: Atezolizumab 840mg IV over 60 minutes. Repeat cycle every 4 weeks.

continued

Cutaneous Melanoma Treatment Regimens

► Systemic Therapy for Metastatic or Unresectable Disease¹ (continued)

REGIMEN	DOSING
Second-Line or Subsequent Therapy	
Preferred Regimens	
Dabrafenib/Trametinib (for patients with disease characterized by <i>BRAF</i> V600-activating mutation) ^{2-6,b,c}	Days 1-28: Dabrafenib 150mg orally twice daily Days 1-28: Trametinib 2mg orally once daily. Repeat cycle every 4 weeks.
Encorafenib/Binimetinib (for patients with disease characterized by <i>BRAF</i> V600-activating mutation) ^{25-27,b,c}	Days 1-28: Encorafenib 450mg orally once daily. Days 1-28: Binimetinib 45mg orally every 12 hours. Repeat cycle every 4 weeks.
Nivolumab ^{7-11,d,e}	Day 1: Nivolumab 240mg IV over 30 minutes. Repeat cycle every 2 weeks. OR Day 1: Nivolumab 480mg IV over 30 minutes. Repeat cycle every 4 weeks.
Nivolumab + Ipilimumab followed by Nivolumab ^{7,9,28-31,d,g}	Day 1: Nivolumab 1mg/kg IV over 30 minutes, followed by: Day 1: Ipilimumab 3mg/kg IV over 90 minutes. Repeat every 3 weeks for 4 cycles, followed by: Day 1: Nivolumab 240mg IV over 30 minutes. Repeat cycle every 2 weeks. OR Day 1: Nivolumab 1mg/kg IV over 30 minutes, followed by: Day 1: Ipilimumab 3mg/kg IV over 90 minutes. Repeat every 3 weeks for 4 cycles, followed by: Day 1: Nivolumab 480mg IV over 30 minutes. Repeat cycle every 4 weeks.
Pembrolizumab ^{12-15,e,f}	Day 1: Pembrolizumab 200mg IV over 30 minutes. Repeat cycle every 3 weeks. OR Day 1: Pembrolizumab 400mg IV over 30 minutes. Repeat cycle every 6 weeks.
Pembrolizumab/Low-dose Ipilimumab (for tumors that have progressed after prior anti-PD-1 therapy) ^{12,28,40,a,e,g}	Day 1: Pembrolizumab 200mg IV over 30 minutes, followed by: Day 1: Ipilimumab 1mg/kg IV. Repeat cycle every 3 weeks for 4 cycles, followed by: Day 1: Pembrolizumab 200mg IV over 30 minutes. Repeat cycle every 3 weeks for up to 2 years OR Day 1: Pembrolizumab 400mg IV over 30 minutes. Repeat cycle every 6 weeks for up to 2 years.
Vemurafenib/Cobimetinib (for patients with disease characterized by <i>BRAF</i> V600-activating mutation) ^{32-35,b,c}	Days 1-28: Vemurafenib 960mg orally twice daily. Days 1-21: Cobimetinib 60mg orally once daily. Repeat cycle every 4 weeks.
Other Recommended Regimens	
High-dose Aldesleukin (Interleukin-2) ^{19,43,44,i}	Days 1-5: Aldesleukin (interleukin-2) 600,000units/kg IV over 15 minutes every 8 hours for a total of 14 doses. Repeat every 6-12 weeks for a maximum of 5 cycles. The course is repeated one time after 6-9 days of rest for a total of 2 courses per cycle. OR Days 1-5: Aldesleukin (interleukin-2) 720,000 units/kg IV over 15 minutes every 8 hours for a total of 14 doses. Repeat every 6-12 weeks for a maximum of 5 cycles. The course is repeated one time after 6-9 days of rest for a total of 2 courses per cycle.
Ipilimumab (if prior exposure to anti-PD-1 therapy) ^{28,36-39,a,g}	Day 1: Ipilimumab 3mg/kg IV over 90 minutes. Repeat cycle every 3 weeks for 4 cycles.

continued

Cutaneous Melanoma Treatment Regimens

► Systemic Therapy for Metastatic or Unresectable Disease¹ (continued)

REGIMEN	DOSING
Second-Line or Subsequent Therapy (continued)	
Useful in Certain Circumstances	
Albumin-bound Paclitaxel ^{45,46}	<p>For chemotherapy-naïve patients: Days 1,8,15: 150mg/m² IV over 30 minutes. Repeat cycle every 4 weeks.</p> <p>OR</p> <p>For previously treated patients: Days 1,8,15: 100mg/m² IV over 30 minutes. Repeat cycle every 4 weeks.</p>
Binimetinib (for patients with <i>NRAS</i> -mutated tumors that have progressed after immune checkpoint inhibitors) (Category 2B) ^{26,47}	<p>Days 1-28: Binimetinib 45mg orally every 12 hours. Repeat cycle every 4 weeks.</p>
Cisplatin/Vinblastine/ Dacarbazine (Category 2B) ⁴⁸⁻⁵¹	<p>Days 1-4: Cisplatin 20mg/m² IV over 30 minutes daily Days 1-4: Vinblastine 1.2mg/m² IV over 5-10 minutes daily Day 1: Dacarbazine 800mg/m² IV over 60 minutes. Repeat cycle every 3 weeks.</p>
Dacarbazine ^{50,52,53}	<p>Day 1: Dacarbazine 850-1,000mg/m² IV over 60 minutes. Repeat cycle every 3 weeks.</p>
Entrectinib (for patients with <i>NTRK</i> gene fusion-positive tumors) ^{54,55}	<p>Days 1-28: Entrectinib 600mg orally once daily. Repeat cycle every 4 weeks.</p>
Imatinib (for patients with tumors of activating KIT mutations) ^{56,57}	<p>Days 1-28: Imatinib 400mg orally twice daily. Repeat cycle every 4 weeks.</p>
Ipilimumab/Intralesional Talimogene Laherparepvec (Category 2B) ^{16,28,58,a,g}	<p>Day 1 (Week 1): Talimogene laherparepvec up to 4mL at a concentration of 10⁶ (1 million) PFU per mL, administered in multiple injections intralesional starting with the largest lesions. Prioritize injection of remaining lesion(s) based on lesion size until maximum injection volume is reached or until all injectable lesion(s) have been treated. Administer 1 cycle, followed by: Day 1 (Week 4): Talimogene laherparepvec up to 4 mL at a concentration of 10⁸ (100 million) PFU/mL, administered in multiple injections intralesional starting with any new lesions that have developed since previous treatment. Prioritize injection of remaining lesion(s) based on lesion size until maximum injection volume is reached or until all injectable lesion(s) have been treated. Repeat cycle every 2 weeks.</p> <p>Day 1 (Week 6): Ipilimumab 3mg/kg IV over 90 minutes. Repeat cycle every 3 weeks for up to 4 cycles.</p>
Larotrectinib (for patients with <i>NTRK</i> gene fusion-positive tumors) ^{59,60}	<p>Days 1-28: Larotrectinib 100mg orally twice daily. Repeat cycle every 4 weeks.</p>
Paclitaxel ⁶¹⁻⁶⁴	<p>Days 1,8,15: Paclitaxel 80mg/m² IV over 60 minutes. Repeat cycle every 4 weeks.</p>
Paclitaxel/Carboplatin ^{61,65-67}	<p>Days 1,8,15: Paclitaxel 100mg/m² IV over 60 minutes, followed by: Days 1,8,15: Carboplatin AUC 2 IV over 30 minutes. Repeat cycle every 4 weeks.</p> <p>OR</p> <p>Day 1: Paclitaxel 225mg/m² IV over 3 hours, followed by: Day 1: Carboplatin AUC 6 IV over 30 minutes. Repeat cycle every 3 weeks.</p>

continued

Cutaneous Melanoma Treatment Regimens

► Systemic Therapy for Metastatic or Unresectable Disease¹ (continued)

REGIMEN	DOSING
Second-Line or Subsequent Therapy (continued)	
Useful in Certain Circumstances (continued)	
Pembrolizumab + Lenvatinib (Category 2B) ^{12,68,69,f}	Day 1: Pembrolizumab 200mg IV over 30 minutes. Repeat cycle every 3 weeks, with: Days 1-28: Lenvatinib 20mg once daily. Repeat cycle every 4 weeks.
Temozolomide ^{70,71}	Days 1-5: Temozolomide 150-200mg/m ² orally daily. Repeat cycle every 4 weeks.

^a **AJCC**, American Joint Committee on Cancer; **IL**, interleukin; **NED**, no evidence of disease; **PFU**, plaque-forming unit; **PD-1**, programmed cell death 1, **SLN**, sentinel lymph node.

^b Regular dermatologic evaluation and referral to a dermatologist or provider experienced in the diagnosis and management of cutaneous manifestations of targeted therapy is recommended. *BRAF* inhibitors are associated with cutaneous squamous cell carcinoma, extreme photosensitivity, and other dermatologic toxicities, which occur much less frequently with concurrent *MEK* inhibitors.

^c Pyrexia (defined as a temperature of $\geq 38.5^{\circ}\text{C}$) is a common side effect of combining *BRAF* and *MEK* inhibitors and occurs less frequently with *BRAF* inhibitor monotherapy. The pyrexia is episodic, and onset is often 2 to 4 weeks following the start of therapy, with a median duration of 9 days. Pyrexia may be associated with chills, night sweats, rash, dehydration, electrolyte abnormalities, and hypotension. Stopping or holding *BRAF/MEK* inhibitor combination therapy at the onset of pyrexia will often interrupt the episode, and treatment can be resumed with full-dose *BRAF/MEK* inhibitors upon cessation of pyrexia and pyrexia-related symptoms. Upon re-exposure to *BRAF/MEK* inhibitors, repeat pyrexia events can occur, but grade >3 events are uncommon. In occasional instances of prolonged or severe pyrexia not responsive to discontinuation of *BRAF/MEK* inhibitors, low-dose steroids (prednisone 10 mg/day) can be used. Patients with pyrexia should be advised to use antipyretics as needed and increase fluid intake.

^d Nivolumab may cause severe, life-threatening immune-mediated adverse events, including pneumonitis, colitis, hepatitis, renal failure and nephritis, endocrinopathy, and encephalitis. While most of these reactions occur during treatment, some occur weeks to months after discontinuation of treatment. In the setting of immune-mediate reactions, nivolumab therapy may be held; for severe reactions, therapy should be permanently discontinued and high-dose systemic corticosteroids should be initiated according to specific recommendations in the drug package insert.

^e Weight-based dosing has also been studied and could be considered based on patient-specific factors. Review drug package insert for specific dosing recommendations.

^f Pembrolizumab may cause severe, life-threatening immune-mediated adverse events, including pneumonitis, colitis, hepatitis, hypophysitis, renal failure and nephritis, and endocrinopathy. While most of these reactions occur during treatment, some occur weeks to months after discontinuation of treatment. In the setting of immune-mediate reactions, pembrolizumab therapy may be held; for severe reactions, therapy should be permanently discontinued and high-dose systemic corticosteroids should be initiated according to specific recommendations in the drug package insert.

^g Ipilimumab may cause severe, life-threatening immune-mediated adverse events, including enterocolitis, hepatitis, dermatitis (including toxic epidermal necrolysis), neuropathy, and endocrinopathy. While most of these reactions occur during treatment, some occur weeks to months after discontinuation of treatment. In the setting of immune-mediate reactions, ipilimumab therapy may be held; for severe reactions, therapy should be permanently discontinued and high-dose systemic corticosteroids should be initiated according to specific recommendations in the drug package insert.

^h Atezolizumab may cause severe, life-threatening immune-mediated adverse events, including pneumonitis, colitis, hepatitis, hypophysitis, and endocrinopathy. While most of these reactions occur during treatment, some occur weeks to months after discontinuation of treatment. In the setting of immune-mediate reactions, atezolizumab therapy may be held; for severe reactions, therapy should be permanently discontinued and high-dose systemic corticosteroids should be initiated according to specific recommendations in the drug package insert.

ⁱ High-dose IL should not be used in patients with inadequate organ reserve, poor performance status, or untreated or active brain metastases. IL-2 may be considered for patients with small brain metastases and without significant peritumoral edema (Category 2B). Therapy should be restricted to an institution with medical staff experienced in the administration and management of these regimens.

References

- Referenced with permission from the NCCN Clinical Practice Guidelines in OncologyTM. Melanoma v1.2022. Available at: https://www.nccn.org/professionals/physician_gls/pdf/cutaneous_melanoma.pdf. Accessed December 4, 2021.
- Dabrafenib (Tafinlar). [package insert]. East Hanover, NJ: Novartis Pharmaceuticals Corporation; May, 2021.
- Trametinib (Mekinist). [package insert]. East Hanover, NJ: Novartis Pharmaceuticals Corporation; May, 2021.
- Long GV, Hauschild A, Santinami M, et al. Adjuvant dabrafenib plus trametinib in stage III *BRAF*-mutated melanoma. *N Engl J Med*. 2017;377:1813-1823.
- Long GV, Stroyakovskiy D, Gogas H, et al. Combined *BRAF* and *MEK* inhibition versus *BRAF* inhibition alone in melanoma. *N Engl J Med*. 2014;371:1877-1888.
- Robert C, Karaszewska B, Schachter J, et al. Improved overall survival in melanoma with combined dabrafenib and trametinib. *N Engl J Med*. 2015;372:30-39.
- Nivolumab (Opdivo). [package insert]. Princeton, NJ: Bristol-Myers Squibb Company; August, 2021.
- Weber JS, D'Angelo SP, Minor D, et al. Nivolumab versus chemotherapy in patients with advanced melanoma who progressed after anti-CTLA-4 treatment (CheckMate 037): a randomised, controlled, open-label, phase 3 trial. *Lancet Oncol*. 2015;16:375-384.
- Long GV, Tykodi SS, Schneider JG, et al. Assessment of nivolumab exposure and clinical safety of 480 mg every 4 weeks flat-dosing schedule in patients with cancer. *Ann Oncol*. 2018;29:2208-2213.
- Larkin J, Minor D, D'Angelo S, et al. Overall survival in patients with advanced melanoma who received nivolumab versus investigator's choice chemotherapy in CheckMate 037: A randomized, controlled, open-label phase III trial. *J Clin Oncol*. 2018;36:383-390.
- Ascierto PA, Long GV, Robert C, et al. Survival outcomes in patients with previously untreated *BRAF* wild-type advanced melanoma treated with nivolumab therapy: three-year follow-up of a randomized phase 3 trial. *JAMA Oncol*. 2019;5:187-194.
- Pembrolizumab (Keytruda). [package insert]. Whitehouse Station, NJ: Merck & Co., Inc.; August, 2021.
- Lala M, Li, T, de Alwis D, et al. A six-weekly dosing schedule for pembrolizumab in patients with cancer based on evaluation using modelling and simulation. *Eur J Cancer*. 2020;131:68-75.
- Hamid O, Robert C, Daud A, et al. Five-year survival outcomes for patients with advanced melanoma treated with pembrolizumab in KEYNOTE-001. *Ann Oncol*. 2019;30:582-588.
- Robert C, Schachter J, Long GV, et al. Pembrolizumab versus ipilimumab in advanced melanoma. *N Engl J Med*. 2015;372:2521-2532.
- Talimogene Laherparepvec (Imlygic). [package insert]. Thousand Oaks, CA: Amgen; October, 2015.
- Andtbacka RH, Kaufman HL, Collichio F, et al. Talimogene laherparepvec improves durable response rate in patients with advanced melanoma. *J Clin Oncol*. 2015;33:2780-2788.

continued

Cutaneous Melanoma Treatment Regimens

References (continued)

- Andtbacka RH, Chastain M, Li A, et al. Phase 2, multicenter, randomized, open-label trial assessing efficacy and safety of talimogene laherparepvec (T-VEC) neoadjuvant treatment plus surgery vs surgery for resectable stage IIIB/C and IVM1a melanoma. *J Clin Oncol*. 2015;33:TPS9094.
- Aldesleukin (Proleukin). [package insert]. San Diego, CA: Prometheus Laboratories, Inc.; May, 2019.
- Weide B, Derhovanessian E, Pflugfelder A, et al. High response rate after intratumoral treatment with interleukin-1: results from a phase 2 study in 51 patients with metastasized melanoma. *Cancer*. 2010;116:4139-4146.
- Radny P, Caroli UM, Bauer J, et al. Phase II trial of intralesional therapy with interleukin-2 in soft-tissue melanoma metastases. *Br J Cancer*. 2003;89:1620-1626.
- Imiquimod (Aldara). [package insert]. Bridgewater, NJ: Valeant Pharmaceuticals North American LLC; April, 2018.
- Bong AB, Bonnekoh B, Franke, I, et al. Imiquimod, a topical immune response modifier, in the treatment of cutaneous metastases of malignant melanoma. *Dermatology*. 2002;205:135-138.
- Miller AK, et al. Dusing R, Meggison A, et al. Regression of internal melanoma metastases following application of topical imiquimod to overlying skin. *J Drugs Dermatol*. 2011;10:302-305.
- Encorafenib (Braftovi). [package insert]. Boulder, CO: Array BioPharma Inc.; April, 2020.
- Binimetinib (Mektovi). [package insert]. Boulder, CO: Array BioPharma Inc.; January, 2019.
- Dummer R, Ascierto PA, Gogas HJ, et al. Encorafenib plus binimetinib versus vemurafenib or encorafenib in patients with BRAF-mutant melanoma (COLUMBUS): a multicentre, open-label, randomised phase 3 trial. *Lancet Oncol*. 2018;19:603-615.
- Ipilimumab (Yervey). [package insert]. Princeton, NJ: Bristol-Myers Squibb Company; May, 2021.
- Larkin J, Chiarion-Sileni V, Gonzalez R, et al. Five-Year survival with combined nivolumab and ipilimumab in advanced melanoma. *N Engl J Med*. 2019;381:1535-1546.
- Hodi FS, Chiarion-Sileni V, Gonzalez R, et al. Nivolumab plus ipilimumab or nivolumab alone versus ipilimumab alone in advanced melanoma (CheckMate 067): 4-year outcomes of a multicentre, randomised, phase 3 trial. *Lancet Oncol*. 2018;19:1480-1492.
- Postow MA, Chesney J, Pavlick AC, et al. Nivolumab and ipilimumab versus ipilimumab in untreated melanoma. *N Engl J Med*. 2015;372:2006-2017.
- Vemurafenib (Zelboraf). [package insert]. South San Francisco, CA: Genentech USA, Inc.; May, 2020.
- Cobimetinib (Cotellic). [package insert]. South San Francisco, CA: Genentech USA, Inc.; January, 2018.
- Ascierto PA, McArthur GA, Dréno B, et al. Cobimetinib combined with vemurafenib in advanced BRAF(V600)-mutant melanoma (coBRIM): updated efficacy results from a randomised, double-blind, phase 3 trial. *Lancet Oncol*. 2016;17:1248-1260.
- Larkin J, Ascierto PA, Dréno B, et al. Combined vemurafenib and cobimetinib in BRAF-mutated melanoma. *N Engl J Med*. 2014;371:1867-1876.
- Eggermont AMM, Chiarion-Sileni V, Grob J-J, et al. Adjuvant ipilimumab versus placebo after complete resection of high-risk stage III melanoma (EORTC 18071): A randomised, double-blind, phase 3 trial. *Lancet Oncol*. 2015;16:522-530.
- Eggermont AMM, Chiarion-Sileni V, Grob J-J, et al. Prolonged survival in stage III melanoma with ipilimumab adjuvant therapy. *N Engl J Med*. 2016;375:1845-1855.
- Ascierto PA, Del Vecchio M, Robert C, et al. Ipilimumab 10 mg/kg versus ipilimumab 3 mg/kg in patients with unresectable or metastatic melanoma: a randomized, double-blind, multicentre, phase 3 trial. *Lancet Oncol*. 2017;18:611-622.
- Hodi FS, O'Day SJ, McDermott DF, et al. Improved survival with ipilimumab in patients with metastatic melanoma. *N Engl J Med*. 2010;363:711-723.
- Carliano MS, Menzies AM, Atkinson V, et al. Long-term follow-up of standard-dose pembrolizumab plus reduced-dose ipilimumab in patients with advanced melanoma: KEYNOTE-029 Part 1B. *Clin Cancer Res*. 2020;26:5086-5091.
- Atezolizumab (Tecentriq). [package insert]. South San Francisco, CA: Genentech, Inc.; April, 2021.
- Gutzmer R, Stroyakovskiy D, Gogas H, et al. Atezolizumab, vemurafenib, and cobimetinib as first-line treatment for unresectable advanced BRAFV600 mutation-positive melanoma (IMspire150): primary analysis of the randomised, double-blind, placebo-controlled, phase 3 trial. *Lancet*. 2020;395:1835-1844.
- Atkins MB, Lotze MT, Dutcher JP, et al. High-dose recombinant interleukin 2 therapy for patients with metastatic melanoma: analysis of 270 patients treated between 1985 and 1993. *J Clin Oncol*. 1999;17:2105-2116.
- Smith FO, Downey SG, Klapper JA, et al. Treatment of metastatic melanoma using interleukin-2 alone or in conjunction with vaccines. *Clin Cancer Res*. 2008;14:5610-5618.
- Albumin-bound Paclitaxel (Abraxane). [package insert]. Summit, NJ: Celgene Corporation; August, 2020.
- Hersh EM, O'Day SJ, Ribas A, et al. A phase 2 clinical trial of nab-paclitaxel in previously treated and chemotherapy-naïve patients with metastatic melanoma. *Cancer*. 2010;116:155-163.
- Dummer R, Schadendorf D, Ascierto PA, et al. Binimetinib versus dacarbazine in patients with advanced NRAS-mutant melanoma (NEMO): a multicentre, open-label, randomised, phase 3 trial. *Lancet Oncol*. 2017;18:435-445.
- Cisplatin. [package insert]. North Wales, PA: Teva Pharmaceuticals USA, Inc.; June, 2015.
- Vinblastine. [package insert]. Lake Zurich, IL: Fresenius Kabi; December, 2019.
- Dacarbazine. [package insert]. Schaumburg, IL: APP Pharmaceuticals, LLC; December, 2019.
- Atkins MB, Hsu J, Lee S, et al. Phase III trial comparing concurrent biochemotherapy with cisplatin, vinblastine, dacarbazine, interleukin-2, and interferon alfa-2b with cisplatin, vinblastine, and dacarbazine alone in patients with metastatic malignant melanoma (E3695): a trial coordinated by the Eastern Cooperative Oncology Group. *J Clin Oncol*. 2008;26:5748-5754. Paclitaxel (Taxol). [package insert].
- Serrone L, Zeuli M, Segà FM, Cognetti F. Dacarbazine-based chemotherapy for metastatic melanoma: thirty-year experience overview. *J Exp Clin Cancer Res*. 2020;19:21-34.
- Chapman PB, Einhorn LH, Meyers ML, et al. Phase III multicenter randomized trial of the Dartmouth regimen versus dacarbazine in patients with metastatic melanoma. *J Clin Oncol*. 1999;17:2745-2751. Carboplatin (). [package insert].
- Entrectinib (Rozlytrek). [package insert]. South San Francisco, CA: Genentech USA, Inc.; August, 2019.
- Drilon A, Siena S, Ou S-H, et al. Safety and antitumor activity of the multitargeted pan-TRK, ROS1, and ALK inhibitor entrectinib: combined results from two phase I trials (ALKA-372-001 and STARTRK-1). *Cancer Discov*. 2017;7:400-409.
- Imatinib (Gleevec). [package insert]. East Hanover, NJ: Novartis Pharmaceuticals Corporation; August, 2020.
- Carvajal RD, Antonescu CR, Wolchok JD, et al. KIT as a therapeutic target in metastatic melanoma. *JAMA*. 2011;305:2327-2334.
- Chesney J, Puzanov I, Collichio F, et al. Randomized, open-label phase II study evaluating the efficacy and safety of talimogene laherparepvec in combination with ipilimumab versus ipilimumab alone in patients with advanced, unresectable melanoma. *J Clin Oncol*. 2018;36:1658-1667.
- Larotrectinib (Vitakvi). [package insert]. Whippany, NJ: Bayer HealthCare Pharmaceuticals Inc.; March, 2021.
- Drilon A, Laetsch TW, Kummar S, et al. Efficacy of larotrectinib in TRK fusion-positive cancers in adults and children. *N Engl J Med*. 2018;378:731-739.
- Paclitaxel. [package insert]. Lake Forest, IL: Hospira, Inc.; May, 2021.
- Hamid O, Ilaria R, Garbe C, et al. A randomized, open-label clinical trial of tasisulam sodium versus paclitaxel as second-line treatment in patients with metastatic melanoma. *Cancer*. 2014;120:2016-2024.
- Walker L, Schalch H, King DM, et al. Phase II trial of weekly paclitaxel in patients with advanced melanoma. *Melanoma Res*. 2005;15:453-459.
- Wiernik PH, Einzig AI. Taxol in malignant melanoma. *J Natl Cancer Inst Monogr*. 1993;(15):185-187.
- Carboplatin. [package insert]. Lake Forest, IL: Hospira, Inc.; August, 2021.
- Rao RD, Holtan SG, Ingle JN, et al. Combination of paclitaxel and carboplatin as second-line therapy for patients with metastatic melanoma. *Cancer*. 2006;106:375-382.
- Hauschild A, Agarwala SS, Trefzer U, et al. Results of a phase III, randomized, placebo-controlled study of sorafenib in combination with carboplatin and paclitaxel as second-line treatment in patients with unresectable stage III or stage IV melanoma. *J Clin Oncol*. 2009;27:2823-2830.
- Lenvatinib (lenvima). [package insert]. Woodcliff Lake, NJ: Eisai, Inc.; August 2021.
- Arance A, Cruz-Merino L, Petrella T, et al. Lenvatinib plus pembrolizumab for patients with advanced melanoma and confirmed progression on a PD-1 or PD-L1 inhibitor: Updated findings of LEAP-004. *J Clin Oncol*. 2021;39(suppl 15):Abstract 9504.
- Temozolomide (Temodar). [package insert]. Whitehouse Station, NJ: Merck & Co., Inc.; November, 2019.
- Middleton MR, Grob JJ, Aaronson N, et al. Randomized phase III study of temozolomide versus dacarbazine in the treatment of patients with advanced metastatic malignant melanoma. *J Clin Oncol*. 2000;18:158-166.

(Revised 12/2021; NCCN Melanoma: Cutaneous Guidelines V1.2022) © 2021 by Haymarket Media, Inc.